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To determine if the spot welds securing the AK mounting flange to the cover
were adequate, ten W-31 cover assemblies were tested.

Cover Number one (AA.-4382-E9) was loaded to failure in the lateral direction,
failure occurred at 16,650 pounds.

Cover Number two (AA-1698-09) was loaded to 20,000 pounds in the Lateral
direction. A small gap %MI noted between the AR umunting flange and the cover 	 --

can at this load.

Cover Number three (AA-4322-E9) was loaded to 8000 pounds in the longitudinifM "R r-1 0
direction with deflection aeasurements taken at two places on the Al: =Ming
flange. 	

, RECOh D FILE

Cover Number four (AA-3940- - )), Number five W.-1979-G9), Humber six (AA-3007-G9),
Number seven (AA-4001-89), Number eight (AA-4122-G9), Number nine (AA-3993-G9),
and Number ten (AA-4103-G9) were loaded to 4000 pounds in the longitudinal
direction, with deflection mersurements taken the same as Number three.

Reason for Test

This test was condu_ted to determine if the spot welds securing the AK mounting
flange to the cover were adequate and to determine a simple tegtisvprocedure
that could be used in stockpile sampling to test the opotwelds. 	 tiit
Was requested in a Work Order Authorization from R. C. Walter0532-1, 4

 to

IgemlEyof past Tests

A previous static test of XW-31 cover can was performed and t
published in a report entitled, "Static Test of 27-31 Cover Can", Project No.
TN-928, Ref. Sym: 1612(885), from H. A. Warrick, 1612-1 to A. T. Aldrich, 1247,
dated January 28, 1959. A summary of the results of that test is as follows:

To determine the structural adequacy of the XW-31 cover can, a statically simu-
lated inertia load in a forward longitudinal direction of 110 percent limit load
(4,356 lbs. or 49.5 g) was applied to the cartridge mounting surface combined
with en internal pressure of 37 14 psi. Strain gage data gave no indication
of yielding or failure. The maaim•a stress was  a tensile stress of 25,450 psi,
which occurred in the fillet of the cartridge uount itYgigartiMMATICDECLASSIFICATIONREVIEW
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The cover can was tested to destnuctim by oirxilaal: lateral inertia loads
of 310 percent: limit load (139.:= g) conbine.,2 with co is 	 pressure of
69.7 poi. Two separate Lateral loads were appliel, Fl simulatins the inertia
lead of the cover can applied atha ialchz:.s from tits carer Can WOUating surface
(3,750 lbs. et 310 peracnt llet lcad) aad P2 sia.Oatin3 the inertia load of
the cartridge and cables applied 24 1/2 lachos Era-:; the cover can mounting
surface (7,510 lbs. at 310 percent limit lead). Yeilur.! ,. occurred when the
cartridge -,..7ountinz. flee 	 3(.43; - ;e1r;3 ;AIL of 	 i::over can.

At 1b0 percentlimit 	 a szall 	 N4:23 note ,/ 	 the cartridge tsoi - nting
flange, and at 185 percent liJmit load n r:rescure leak developed at the
electrical connector.

I2211g2Apamtend inatrumentni -iol-

The following equipment /,:;2G used 6..!!..:ing this test:

1 - Raldwin SR-4 strain ir.dica:;(11,- , clarial lie. 3-59101
1 - Baldwin lead cc)1 (20,000 roues capacity) Serial 12.o. 2245
1 - Baldwin load cell (5,000 pound capacity) Serial No. 2126
1 - Simplex hydraulic ram (30 on capacity)
1 - Blackhauk hydraulic pump

The following instrumentation was used durins the test:

2 Starett dial ineicators, lzast graduation 0.001 inch

Procedure
t=t3C=.=.,.C:06.•

with the eetup as Atom in Pig. 1, load was applied to the Number 1 assembly
until failure occurred, and to the Nuaber 2 assembly up to 20,000 pounds.

With the setup as shown in Fig. 2 aid dial indicators located nu shown in Fig.
3, loads were applied to the Number.: 3 assembly in increments a listed in
Table I, and to the remriining seven assemblies ae listed 1u Wien 11 thou VIII.

Loads were applied 'ay mac= of a hydraulic ram and .elasur,A pit h '. ;gad ctil
in conjunction with a raldwin St-6 strrAn indicatow.

Results(

 spot welds on the amber 1 asschly y.d1-4332-V:.9) 	 ct
load of 16,650 pounds. For c :Illoto of ti;:u failerc, Gee Cigure 4.

The SuMber 2 assedAy (i .2,-1693-G9) 	 w 	 7 	thr?, z.ozza co i,lx,nber 1. a 20,000
pounis a small gcp 	 retee bet!•ze.a the AZ 	 47.sd the cover can.
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The Nt=ber 3 acse.::Lly 	 in the 1c22ituilnx1 direction.
De/action Lincro 1-70 z2;( 	 ;:oco:L7c,1 in incz.eiTrzl)Ms z 11.3c i 	 ble I.

The nuNber 4 Ccru arzer 1!) 	 (.22.-1972-(19)t. (44i1-301757-69),
W.-412R-C9), 	 aad (-40.03-G9),. were loaded thesame as number 3, 	 dfl:Elcetct: ca.7 reacl ano rocordei zt see% iacent

o2 lo4. as lavi-%;:l iu 	 7.1

6:.t.t.bz.4,4A-10

27:>2:7.ucer:

H. C.. 11ARRIC• - 1612-7.

D. 7.?.',U32?.. - 1613-3e-

8W:1312-1:cc

i'nc: Yigure3 1 thru 4
Tables I thzu iiII

Copy to:

A. L. Thornton, 2532
R. C. lialter

W. A. Gardner, MO
D. 1. Bruce, 1232
3. W. Wiesen, 1442

R. Larrison, 5523
E. Smelter, 3421-3

eipprovai by: C. COOPER - 1613-3

/".
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FIGURE 3 - r1tI. INDICATOR LOCATIONS FOR LONGTTUrri

3?* 0"047 ..4
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FIGURE 4 - FAILURE MICH OCCURRED TO NUMBER ONE ASSEMBLY DURING STATIC TEST OF 
-
-31 COVER ASEBL1E1

PROJECT NO. T-16670
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TABLE I • LOAD-DEFLICT/ON DATA FOR COVER NUMBER 3 (AA-4322-B9)
DURING STATIC TEST OF W-31 COVER AISEMBLIES

WAD (KIPS)

41=136.7.=zralua .ataerreroor

Turizcrow locus
No. 1 NO. 2

•IIINNasev-d.

•

1,110011.ualleMIM

0 0 0

1 .002 .004

2 .006 .009

0 .000 .000

3 .010 .016

0 .001 .002

4 .016 .023

0 .001 .002,

5 .023 .031

0 .002 .002

6 .027 .036

0 .002 .003

7 .032 .042

0 .002 .003

8 .040 .050

0 .002 .003

UNCLASSIFIED
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TABLE II - LOAD-DEFLECTION DATA FOR COVER NUMBER 4
(AA-3940-R9) DURING STATIC TEST OF W-31

COVER ASSEMBLIES

LOAD (=PS )
7.101113

110.11
<11•11=MICIMISIP

110 . 2
■Meallmomme•

0 0 0

1 .002 .005

0 .000 .000

2 .008 .011

0 .000 .000

3 .013 .016

0 .000 .000

4 .018 .023

0 .001 .000

UNCLASSIFIED
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TABLE III - LOAD-DEFLECTION DATA FOR COVER NUMBER 5
(AA-1979-G9) DURING STATIC TEST OF W-31

COVER ASSEMBLIES

WAD (KIPS)
DEFLECTION! 	 INCHES
NO. 1 NO. 2

0 0 0

1 .003 .004

0 .000 .000

2 .010 .010

0 .000 .000

3 .016 .017

0 .000 .000

4 .023 .024

0 .000 .000

smommil
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TABLE IV • LOAD-DEMOTION DATA POI COM 1101016 (,M•3007449)
DURING STATIC TEST OF W.31 cam amingaip-

WAD (KIPS)
DEFLECTION INCHES

NO. 1 NO. 2
.1•01110•11•11.01.

0 0 0

1 .006 .005

0 .000 .000

2 .012 .011

0 .002 .000

3 .020 .018

0 .003 .000

4 .027 .025

0 .004 .000

UNCLASSIFIR
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TABLE V .• LOAD-DEFLECTION DATA FOR covrA NUMBER 7 CAA•4001(t0)
DURING STATIC TEST OF W-31 COVER ASSEMBLIES

LOAD (KIPS)

112412.1=.7.1.

DEFLECTION
N3. 1
0:1579==2.9•1.

NO.

0 0 0

1 .004 .006

0 .000 .000

2 .010 .011

0 .001 .000

3 .015 .017

0 .001 .000

4 .020 .024

0 .001 .000

UNCLASSIFIED
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TABLE VI - WAD-DEFLECTION DATA F02 COVER NUMICA 6 (AA-4122-C9)
Dmirc STATIC TEST OF W-31 OMER ASSEMBLIES

LOAD (Ian)
DEFLECTIOI___URL_?CRES

M 0 	 MO. 2

..1.11.	 ...■■••••■.

0 0 0

1 .004 .005

0 .000 .000

2 .010 .011

0 .000 .000

3 .013 .017

0 .001 .001

4 .019 .024

0 .001 .002

UNCLASSIFIED
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TABLE VII . MO-DEFLECTION DATA FOR COVER meat 9 (AA-3993-09)
DIMES STATIC TEST OF W-31 COVER ASSEMBLIES

WAD (Kin) NO NO. 2

0 0 0

1 .005 .005

0 .000 .000
A

2 .010 .011

0 .001 .000

3 .013 .017

0 .001 .000

4 .018 .024

0 .001 .001

UNCLASSIFIED
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TABLE VIII - IOAD..DFFLECTION DATA FOR COFER NUMBER 10
(AA4103.-09) DURING STATIC TEST OF 121•31

COVER ASS/V=8S

LOAD (IPS)
• •

Dmisqvion (INCRES)_
-7[467.-1 	 NO. 2

01■021:1.4.1.1.10

0 0 0

1 .003 .005

0 .000 .000

2 X09 .012

0 .000 .001

3 .014 .018

0 .001 .001

4 .019 .025

0" .002 .002
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